
RC 8C 2022 <2022><EU><F9799V9>
FOOTPEGS

57711

Pos Part Number Description Additional Text Quantity

1 A65303888000 Plug 2.00

2 A65303008045 cylinder head screw ISK M8x45 1.00

3 A65303840000 footrest front left 2.00

4 A65303006012 oval head screw with flange M6 4.00

5 A65303008020 Oval head screw with collar M8 4.00

6 A65303838000 footrest Plate 2.00

7 76503039050 HEEL PROTECTOR RS 08 1.00

8 76503038150 HEEL PROTECTOR LS 09 1.00

9 A65303004008 headless screw M4x8 2.00

10 A65303008008 Hexagon nut, self-locking M8 1.00

11 A65303008035 cylinder head screw ISK M8x35 1.00


